&

WSRLDLAWN Content
Mower 1
Assemb|y ................................................

Handle 2
Assemb|y ...............................................

Mower Deck Assemb|y ...................................... 4
Drive 6
Assemb|y ................................................

Blade Assemb|y ............................................... 8
Grass catcher Assemb|y .................................. 0



®

Mower Assembly

REF

Parts NO

Description

World WD68 Engine

Handle Assembly

Mower Deck Assembly

Drive Assembly

Blade Assembly

O OB WIN|F

Crass catcher Assembly




&

Handle Assembly W@RLDLAWN'




¥/,
AN

WSRLDLAWN® Handle Assembly
Ref Parts NO Description QTY
8 GB97.1-06 Spacer 6 2
9 GB923-06 Nut M6 2
10 2003002A Upper Handle 1
11 WORD18.6-05B Guy hook 1
12 | GB16674.1-06055 Bolt M6X55 1
13 2003201 Drive Clutch Lever 1
14 2203003 stop block 1
15 2011031 cable clamp 1
17 | 2203333A Cable Unit 1
18 2215300E Throttle Control Assembly 1
19 | 2003001A Lower Handle 1
20 WORD18.6-04 Handle Grip 1
21 | XSZ56-1-15 Bolt 2
22 | GB801-08040 Bolt M8X40 2
24 | XSZ56-1-09 Nut M8 4




&

Mower Deck Assembly W@RLDLAWN'




/7,
AN

W®RLDLAWN’

Mower Deck Assembly
Ref Parts NO Description QTY
16 GB6182-06 Nut Mé 2
28 GB6182-08 Nut M8 8
29 GB801-08016 Bolt M8X 16 6
30 2205000A Right Bracket 1
31 2200003A Torsion Spring, Right 1
32 2200002A Torsion Spring, Left 1
33 2204000A Left Bracket 1
34 2000004 Rear Cover 1
35 2000001A Rod, Rear Cover 1
36 XSZ56-1-17 Pin 1
37 GB97.1-08 Spacer 8 2
38 2200007 Height Adjustment Rack 1
39 GB16674.1-06016 Bolt M6X16 2
40 GB91-02020 Pin 2X20 2
41 2011069 Rear Guard 1
42 2008100A Deck Weldment 1
43 GB16674.1-08040 Bolt M8X40 2
44 GB93-08 Spacer 8 1
45 GB16674.1-08025 Bolt M8X25 1
46 2000015 Mulching Plug 1
47 2100012 Nut 1
48 2008011 Dam board 1
49 2200056 V-Belt A813 1
50 2000066 BELT SHIELD 1
51 GB96.1-06 Spacerb6 2
52 GB5285-55190 Screw ST5.5%19 2
53 41.72.16.4-04 Rubber Ring 1




Drive Assembly W@RLDLAWN

95—==f>e

v




/7,
AN

W@RLDLAWN®

Drive Assembly
Ref Parts NO Description QTY
16 | GB6182-06 Nut M6 11
36 | XSz56-1-17 Pin 2
39 | GB16674.1-06016 | Bolt M6x16 9
60 | 2007402 Bushing 4
69 | 2001001 Hub Cap 4
71 | GB16674.1-08016 | Bolt M8x16 4
72 | 2201002 Bearing 8
73 | 2001200 Drive Wheel 8" X2” 2
74 | GB955-12 Spacer 12 4
75 | GB97.1-12 Spacer 12 4
76 | 2200034 Cover 2
77 | 1810016 Tension Spring 1
78 | 2002000 Haul Shank Seam 1
79 | 2001000 Front wheel 8”7 X 2” 2
80 |2009120 Front Shaft Assembly 1
81 | WORD18-01 Bearing 4
82 | GB896-09 E-Clip 9mm 2
83 | 2200033 Pinion Gear, Right 1
84 | XSZ56-2-06 E-Clip 19mm 2
85 |2207200 Cutting Height Adjustment Lever 1
86 | 2007150 Rear Axle Assembly 1
87 | 2200032 Pinion Gear, Left 1
88 | 2207002A Bearing Housing 2
89 | 2207003 Wheel Bearing 2
90 |2207001 Bronze Bushing 2
91 | XSZ56-2-08 Pin 2
92 | GB879.1-05016 Pin 5x16 2
93 | GB818-06016 Screw M6x16 2
94 | 2000007 Anti Rotation Bracket 1
95 | 2021000 gear box 1




Blade Assembly

N

W@&RLDLAWN®

xxxxxxxxx

Ref Parts NO Description QTY
55 | GB6182-10 Nut M10 4
56 | WORD18.4-02 Spacer 4
57 | WORD18.4-03 Curved Washer 4
58 | WORD18.4-05 |Blade 4
59 | WORD18.4-01 Bolt M10 4
61 | 2000132 Blade Hub Welding 1
62 | 2019002 Blade Busing 1
63 | 2012100C Blade Adaptor Pulley 1
64 | XSZ56-2-17 Spacer 1
65 | 2200010 Bolt 1




Grass catcher Assembly

&

W@RLDLAWN®

103
104
Ref Parts NO Description QTY
103 2006100A Bag Frame
104 2006300A Fabric Bag




